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Plot 7-457. Radiated Spurious Emissions above 1GHz Antenna WF7 (802.11b — Ch. 11)
Mode: 802.11b
Data Rate: 1Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 2462MHz
Channel: 11
Frequency Ant. Pol. Antt_anna Tur_ntable Analyzer AFCL Field Limit Margin
[MHz] Detector [HV] Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] | [dBm] [dBpV/m] H
4924.00 Avg - - - -80.02 4.58 31.56 53.98 -22.42
4924.00 Peak - - - -68.69 4.58 42.89 73.98 -31.09
7386.00 Avg - - - -80.81 8.41 34.60 53.98 -19.38
7386.00 Peak - - - -69.21 8.41 46.20 73.98 -27.78
12310.00 Avg - - - -83.14 13.54 37.40 53.98 -16.58
12310.00 Peak - - - -71.95 13.54 48.59 73.98 -25.39

Table 7-56. Radiated Spurious Emission Measurements Antenna WF7

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

1C2205090024-01.BCG

07/21/2022-09/25/2022
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Plot 7-458. Radiated Spurious Emissions above 1GHz Antenna WF7 (802.11ax (SU) — Ch. 1)
Mode: 802.11ax (SU)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 2412MHz
Channel: 01
Frequency Ant. Pol. Antgnna Turptable Analyzer AFCL Field Limit Margin
[MHZ] Detector [HIV] Height Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm] [dBuV/m]
4824.00 Awg H - - -80.92 8.18 34.26 53.98 -19.72
4824.00 Peak H - - -69.10 8.18 46.08 73.98 -27.90
12060.00 Awvgy H - - -82.53 17.53 42.00 53.98 -11.98
12060.00 Peak H - - -70.69 17.53 53.84 73.98 -20.14

Table 7-57. Radiated Spurious Emission Measurements Antenna WF7

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-459. Radiated Spurious Emissions above 1GHz Antenna WF7 (802.11ax (SU) — Ch. 6)
Mode: 802.11ax (SU)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 06
Frequency Ant. Pol. Antt_anna Tur_ntable A AFCL el Limit Margin
[MHz] Detector [HIV] Height Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm] [dBuV/m]
4874.00 Awvgy H - - -80.54 8.63 35.09 53.98 -18.88
4874.00 Peak H - - -68.95 8.63 46.68 73.98 -27.29
7311.00 Awgy H - - -80.94 11.22 37.28 53.98 -16.70
7311.00 Peak H - - -69.58 11.22 48.64 73.98 -25.34
12185.00 Awgy H - - -82.44 17.25 41.81 53.98 -12.17
12185.00 Peak H - - -71.71 17.25 52.54 73.98 -21.44

Table 7-58. Radiated Spurious Emission Measurements Antenna WF7

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-460. Radiated Spurious Emissions above 1GHz Antenna WF7 (802.11ax (SU) — Ch.11)
Mode: 802.11ax (SU)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 2462MHz
Channel: 11
Frequency Ant. Pol. Antgnna Turptable e e AFCL it Limit Margin
[MHZ] Detector [HIV] Height Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[em] [degree] [dBm] [dBuV/m]
4924.00 Awgy H - - -80.49 9.23 35.74 53.98 -18.24
4924.00 Peak H - - -68.86 9.23 47.37 73.98 -26.61
7386.00 Awg H - - -81.12 12.66 38.54 53.98 -15.44
7386.00 Peak H - - -69.88 12.66 49.78 73.98 -24.20
12310.00 Awvgy H - - -82.79 18.60 42.81 53.98 -11.17
12310.00 Peak H - - -71.48 18.60 54.12 73.98 -19.86

Table 7-59. Radiated Spurious Emission Measurements Antenna WF7

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

1C2205090024-01.BCG
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7.7.3 CDD Radiated Spurious Emission Measurements
§15.247(d) §15.205 & §15.209; RSS-Gen [8.9]
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Plot 7-461. Radiated Spurious Emissions above 1GHz CDD (802.11n — Ch.1)
Mode: 802.11n
Data Rate: MCS8
Distance of Measurements: 3 Meters
Operating Frequency: 2412MHz
Channel: 1
Frequency Detector Ant. Pol. | Antenna T:;in;autilhe Arlzlslgler AFCL | Field Strength Limit Margin
MH H/V Heigh B BuV BupV B
[MHz] [HV] eight [cm] e [dB/m] [dBuV/im]  |[dBuV/m]| [dB]
4824.00 Awg H - - -79.79 4.57 31.78 53.98 -22.20
4824.00 Peak H - - -67.95 4.57 43.62 73.98 -30.36
12060.00 Awg H - - -82.84 13.23 37.39 53.98 -16.59
12060.00 Peak H - - -71.59 13.23 48.64 73.98 -25.34

Table 7-60. Radiated Spurious Emission Measurements Antenna CDD

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

1C2205090024-01.BCG

07/21/2022-09/25/2022

Tablet Device

Page 291 of 441

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
SWT: 45.0ms
140 1
E
> 120 A1
=
[aa]
=
= 1001
S
[=)]
&
= 80 A
wv
T
2 601
(VIS
40 A
T T T T T T T T T T T T T T T
1 2 3 4 5 6 7 8 9 10 11 12 13 15 16 17 18

Frequency (GHz)

Plot 7-462. Radiated Spurious Emissions above 1GHz CDD (802.11n — Ch.6)
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Plot 7-463. Radiated Spurious Emissions above 18GHz CDD (802.11n — Ch.6, Pol, H)

FCC ID: BCGA2759
IC: 579C-A2759
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MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090024-01.BCG

Test Dates:
07/21/2022-09/25/2022

EUT Type:
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Plot 7-464. Radiated Spurious Emissions above 18GHz CDD (802.11n — Ch.6, Pol, V)

Mode: 802.11n

Data Rate: MCS8

Distance of Measurements: 3 Meters

Operating Frequency: 2437MHz

Channel: 06

Frequency Detector Ant. Pol. | Antenna T:err':]autllhe Arlael\gfr AFCL |Field Strength Limit Margin

[MHz] [H/V] Height [cm] Gegra [dBm] [dB/m] [dBuV/m] [dBuV/m] [dB]

4874.00 Awg H - - -79.56 4.50 31.94 53.98 -22.04
4874.00 Peak H - - -68.35 4.50 43.15 73.98 | -30.83
7311.00 Awgy H - - -80.78 8.31 34.53 53.98 -19.44
7311.00 Peak H - - -69.36 8.31 45.95 73.98 -28.02
12185.00 Awg H - - -82.96 13.27 37.31 53.98 -16.67
12185.00 Peak H - - -71.87 13.27 48.40 73.98 -25.58

Table 7-61. Radiated Spurious Emission Measurements Antenna CDD

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-465. Radiated Spurious Emissions above 1GHz CDD (802.11n — Ch.11)
Mode: 802.11n
Data Rate: MCS8
Distance of Measurements: 3 Meters
Operating Frequency: 2462MHz
Channel: 11
Frequency Detector Ant. Pol. | Antenna T:err:]autilhe Arlaelz,;fr AFCL |Field Strength Limit Margin
[MHz] [H/V] |Height [cm] - [dBm] [dB/m] [dBpV/m] [dBpV/m] [dB]
4924.00 Awg H - - -79.98 4.58 31.60 53.98 -22.38
4924.00 Peak H - - -68.57 4.58 43.01 73.98 -30.97
7386.00 Awg H - - -80.81 8.41 34.60 53.98 -19.38
7386.00 Peak H - - -69.35 8.41 46.06 73.98 -27.92
12310.00 Awg H - - -83.01 13.54 37.53 53.98 -16.45
12310.00 Peak H - - -72.01 13.54 48.53 73.98 -25.45

Table 7-62. Radiated Spurious Emission Measurements Antenna CDD

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-466. Radiated Spurious Emissions above 1GHz CDD (802.11ax (SU) — Ch.1)
Mode: 802.11ax (SU)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 2412MHz
Channel: 01
Frequency Detector Ant. Pol. | Antenna T:Zr?r:]autilhe Arlael\ilezler AFCL |Field Strength Limit Margin
MH H/IV Height [cm dB/m dBuV/ dBuV/ dB
[MHz] (W] |Heightfem]| o cor | @emy | [@8/M] | [@BRVImI |[dBuV/m]|  [dB]
4824.00 Awg H - - -81.22 8.18 33.96 53.98 -20.02
4824.00 Peak H - - -70.06 8.18 45.12 73.98 -28.86
12060.00 Awg H - - -83.45 17.53 41.08 53.98 -12.90
12060.00 Peak H - - -71.69 17.53 52.84 73.98 -21.14

Table 7-63. Radiated Spurious Emission Measurements Antenna CDD

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

1C2205090024-01.BCG

07/21/2022-09/25/2022

Tablet Device
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Plot 7-467. Radiated Spurious Emissions above 1GHz CDD (802.11ax (SU) — Ch.6)
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Plot 7-468. Radiated Spurious Emissions above 18GHz CDD (802.11ax (SU) — Ch.6, Pol, H)

FCC ID: BCGA2759
IC: 579C-A2759
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MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090024-01.BCG

Test Dates:
07/21/2022-09/25/2022

EUT Type:
Tablet Device
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Plot 7-469. Radiated Spurious Emissions above 18GHz CDD (802.11ax (SU) — Ch.6, Pol, V)

Mode: 802.11ax (SU)

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 2437MHz

Channel: 06

Frequency Detector Ant. Pol. | Antenna T:;?r;aut;:]e Arlzlslgler AFCL |Field Strength Limit Margin
MH H/V] |Heigh B BuVv BuVv B
[MHz] [HIV] eight [cm] - [dBm] [dB/m] [dBuV/m]  |[dBuV/m]| [dB]
4874.00 Awg H - - -81.03 8.63 34.60 53.98 | -19.37
4874.00 Peak H - - -69.38 8.63 46.25 73.98 -27.72
7311.00 Awg H - - -81.57 11.22 36.65 53.98 -17.33
7311.00 Peak H - - -70.15 11.22 48.07 73.98 -25.91
12185.00 Awgy H - - -82.19 17.25 42.06 53.98 -11.92
12185.00 Peak H - - -71.82 17.25 52.43 73.98 -21.55

Table 7-64. Radiated Spurious Emission Measurements Antenna CDD

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

) Page 297 of 441
1C2205090024-01.BCG 07/21/2022-09/25/2022 | Tablet Device

V 10.5 12/15/2021
Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.



@ clement

Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizonta SWT: 45.0ms
140 A
E
S 1201
=
[aa]
o
= 100 A
2
2 80+
[¥a]
©
2 60
40
1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18
Frequency (GHz)
Plot 7-470. Radiated Spurious Emissions above 1GHz CDD (802.11ax (SU) — Ch.11)
Mode: 802.11ax (SU)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 2462MHz
Channel: 11
Frequency Detector Ant. Pol. | Antenna T:Zr?r:]autilhe Arlzlzlgler AFCL |Field Strength Limit Margin
[MHz] [H/V]  |Height [cm] Fleaad] [dBm] [dB/m] [dBuV/m] [dBuV/m] [dB]
4924.00 Awg H - - -80.86 9.23 35.37 53.98 -18.61
4924.00 Peak H - - -69.42 9.23 46.81 73.98 -27.17
7386.00 Awg H - - -80.74 12.66 38.92 53.98 -15.06
7386.00 Peak H - - -70.21 12.66 49.45 73.98 -24.53
12310.00 Awg H - - -82.38 18.60 43.22 53.98 -10.76
12310.00 Peak H - - -71.15 18.60 54.45 73.98 -19.53
Table 7-65. Radiated Spurious Emission Measurements Antenna CDD
FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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7.7.4  Antenna WF8 Radiated Restricted Band Edge Measurements
§15.205 §15.209; RSS-Gen [8.9]

Mode:
Data Rate:

802.11b

11Mbps

Distance of Measurements: 3 Meters

Operating Frequency:

2412MHz

1

PASS R\efagl.(cT)FPs%et: 11.0d8 VYBW: 3 MHz

Peak Offset: 11.1dB SWT: 1.01ms

RBW:1MHz  pegk: 2388.44 MHz, 57.93 dBuV/m

Avg: 2390.00 MHz, 47.11 dBuV/m
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Plot 7-471. Radiated Restricted Lower Band Edge Measurement Antenna WF8

Channel:
E
>
=}
[as]
z
o
5
C
o
]
©
o
[V

Mode:

Data Rate:

802.11b

11Mbps

Distance of Measurements: 3 Meters

Operating Frequency:

Channel:

Field Strength (dBuV/m)

2417MHz

2

PASS oo Offsct: 12.7dp VBW: 3 MHz

Peak Offset: 12.8dB_ SWT: 1.01ms

RBW: 1 MHz  pegk: 2389.88 MHz, 57.09 dBuV/m

Avg: 2376.32 MHz, 45.53 dBuV/m
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Plot 7-472. Radiated Restricted Lower Band Edge Measurement Antenna WF8

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Mode: 802.11b
Data Rate: 11Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 2422MHz
Channel: 3

Field Strength (dBuV/m)

PASS Avo Offsst: 12.8dp  VBW: 3 MHz

Peak Offset: 12.8dB_ SWT: 1.01ms

RBW: 1 MHz  pegk: 2379.44 MHz, 56.93 dBpu\V/m

Avg: 2388.80 MHz, 45.60 dBuV/m
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Plot 7-473. Radiated Restricted Lower Band Edge Measurement Antenna WF8

Mode: 802.11b
Data Rate: 11Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 2452MHz
Channel: 9

Field Strength (dBuV/m)

PASS Aoo OFfsct: 13.0d8 VBW: 3 MHz

Peak Offset: 13.9dB_SWT: 1.01ms

RBW: 1 MHz  pegk: 2517.77 MHz, 58.63 dBuV/m

Avg: 2515.59 MHz, 46.45 dBpV/m
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Plot 7-474. Radiated Restricted Upper Band Edge Measurement Antenna WF8

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Mode: 802.11b
Data Rate: 11Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 2457MHz
Channel: 10

Field Strength (dBuV/m)

PASS Avo OHsat 13.0d8 VBW: 3 MHz

Peak Offset: 14.0dB_SWT: 1.01ms

RBW: 1 MHz  pegk: 2512.71 MHz, 58.43 dBuv/m

Avg: 2506.04 MHz, 46.59 dBuV/m

140 +

120 +

100 +

80 A

60

40

A v AN Ay vt et

P
e e T e

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-475. Radiated Restricted Upper Band Edge Measurement Antenna WF8

Mode: 802.11b
Data Rate: 11Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 2462MHz
Channel: 11

Field Strength (dBuV/m)

RBW: 1 MH .
PASS 5505 rred VBN SMIE  Peak: 2485.34 MHz, 58.91 dBuV/m

Avg.

Peak Offset: 11.6dB_SWT: 1.01ms

Avg: 2483.96 MHz, 47.96 dBpV/m
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Plot 7-476. Radiated Restricted Upper Band Edge Measurement Antenna WF8
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Mode:
Data Rate:

802.11b

11Mbps

Distance of Measurements:
Operating Frequency:

3 Meters

2467MHz

12

PASS Avo Ofsat 11,608 VBW: 3 MHz

Peak Offset: 11.6dB_SWT: 1.01ms

RBW: 1 MHz  pegk: 2483.50 MHz, 61.31 dBuV/m

Avg: 2483.50 MHz, 50.98 dBpV/m

140 +

120 +

100 +

80 A

60

40 A

A bt Al nad e

e

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-477. Radiated Restricted Upper Band Edge Measurement Antenna WF8
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Mode:

Data Rate:

802.11b

11Mbps

Distance of Measurements:
Operating Frequency:

Channel:

Field Strength (dBuV/m)

3 Meters

2472MHz

13

PASS R\e/ag.KcT)FPs%et: 11.6d8 YBW: 3 MHz

Peak Offset: 11.6dB_SWT: 1.01ms

RBW: 1 MHz  peak: 2484.53 MHz, 59.51 dBpV/m

Avg: 2485.57 MHz, 50.70 dBuV/m
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Plot 7-478. Radiated Restricted Upper Band Edge Measurement Antenna WF8
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Mode: 802.11n
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2412MHz

Channel: 1

PASS

140 +
120 4
100 4

80 7

Peak Trace :
AVY. Offeet: 10,70 VBW: 3 MHz
Pc‘e’gk Offsé%t: 10.6dB SWT: 1.01ms

RBW: 1 MHz

Peak: 2389.28 MHz, 65.20 dBuV/m
Avg: 2389.40 MHz, 50.74 dBuV/m

Field Strength (dBuV/m)
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2438

2450

Plot 7-479. Radiated Restricted Lower Band Edge Measurement Antenna WF8

Mode: 802.11n
Data Rate: MCS3
Distance of Measurements: 3 Meters
Operating Frequency: 2412MHz
Channel: 1

PASS

RBW: 1 MHz

Peak Trace :
AVg. Offset: 10.8d8  YBW: 3 MHz
ngk Offss?at: 10.6dB_SWT: 1.01lms

Peak: 2390.00 MHz, 66.82 dBuV/m
Avg: 2390.00 MHz, 50.81 dBuV/m
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Plot 7-480. Radiated Restricted Lower Band Edge Measurement Antenna WF8
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Mode: 802.11n
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2412MHz
Channel: 1

Field Strength (dBuV/m)

PASS R\elgl.(g)—lt’rasceet: 10.9d8 VBW: 3 MHz

Peak Offset: 10.6dB SWT: 1.01ms

140 +

120 4

100 4

80 1

RBW:1MHz  pegk: 2390.00 MHz, 67.03 dBuV/m

Avg: 2390.00 MHz, 51.09 dBuV/m
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Plot 7-481. Radiated Restricted Lower Band Edge Measurement Antenna WF8

Mode: 802.11n
Data Rate: MCS3
Distance of Measurements: 3 Meters
Operating Frequency: 2417MHz
Channel: 2

Field Strength (dBuV/m)

RBW: 1 MH .
PASS 5ias s oW 3miz  Peak: 2390.00 MHz, 64.04 dBuv/m

Avg. O

Peak Offset: 10.6dB_ SWT: 1.01ms

Avg: 2389.88 MHz, 51.03 dBuV/m
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Plot 7-482. Radiated Restricted Lower Band Edge Measurement Antenna WF8
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Peak: 2389.28 MHz, 66.39 dBuVv/m
Avg: 2389.28 MHz, 51.07 dBuV/m

2402

Frequency (MHz)
Plot 7-483. Radiated Restricted Lower Band Edge Measurement Antenna WF8

2414

2426

2438

2450

Peak: 2389.52 MHz, 68.32 dBuV/m
Avg: 2390.00 MHz, 50.96 dBuV/m

Mode: 802.11n
Data Rate: MCS3
Distance of Measurements: 3 Meters
Operating Frequency: 2417MHz
Channel: 2
PASS & G 1o VW 3 Mz
Posk Offeet: 10.6d8 SWT: 1.01ms
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z
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5 80
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2330 2342 2354 2366 2378 2390
Mode: 802.11n
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2417MHz
Channel: 2
PASS Gt 1000 VBW: 3 Miz
Pesk Offeet: 10.6d8 SWT: 1.01ms
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E
g 120 4
m
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Frequency (MHz)
Plot 7-484. Radiated Restricted Lower Band Edge Measurement Antenna WF8
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FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
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Mode: 802.11n
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2422MHz
Channel: 3
PASS peak Trace Rew:1MHz  peak: 2389.76 MHz, 65.30 dBuV/m
Pag Ot 15308 sWT: 1.01ms Avg: 2389.64 MHz, 51.13 dBuV/m
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£
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2330 23'42 23'54 23|66 23I78 23'90 24|02 24'14 24|26 24|38 2450
Frequency (MHz)
Plot 7-485. Radiated Restricted Lower Band Edge Measurement Antenna WF8
Mode: 802.11n
Data Rate: MCS3
Distance of Measurements: 3 Meters
Operating Frequency: 2422MHz
Channel: 3
PASS peak T Rew: 1 MHz  peak: 2388.80 MHz, 69.10 dBuV/m
avg, ot 1ads YR 2 MR Avg: 2390.00 MHz, 49.81 dBuv/m
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Plot 7-486. Radiated Restricted Lower Band Edge Measurement Antenna WF8
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Mode:
Data Rate:

802.11n

MCS5

Distance of Measurements:
Operating Frequency:

3 Meters

2422MHz

3

PASS

peak fee - RBW:1MHz  peak: 2389.76 MHz, 68.83 dBuV/m

Avg, Offset:

Peak Offset:

11348 SWT: 1.01ms Avg: 2389.64 MHz, 50.85 dBuVv/m
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Plot 7-487. Radiated Restricted Lower Band Edge Measurement Antenna WF8
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Mode:

Data Rate:

Distance of Measurements:
Operating Frequency:

Channel:

1

1

1

Field Strength (dBuV/m)

puerage Trace RBW:1MHz  pegk: 2389.76 MHz, 65.20 dBuV/m

11348 SWT: 1.01ms Avg: 2390.00 MHz, 51.10 dBpVv/m

802.11n
MCS2
3 Meters
2427MHz
4
PASS s 11308 VBW: 3 MHz
Peak Offset:
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Plot 7-488. Radiated Restricted Lower Band Edge Measurement Antenna WF8
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Mode:
Data Rate:

802.11n

MCS3

Distance of Measurements:
Operating Frequency:

3 Meters

2427MHz

4

PAS

Peak Trace .
AVQ, Offset: 11.4dp  VBW: 3 MHz
Pt‘e’gk Offss%t: 11.2dB_ SWT: 1.01ms

RBW:1MHz  peak: 2390.00 MHz, 68.20 dBuV/m

Avg: 2389.64 MHz, 51.11 dBuV/m
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Plot 7-489. Radiated Restricted Lower Band Edge Measurement Antenna WF8
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Mode:

Data Rate:

Distance of Measurements:
Operating Frequency:

Channel:

1

1

1

Field Strength (dBuV/m)

RBW: 1 MHz  pegk: 2388.08 MHz, 68.45 dBuV/m

SWT: 1.01ms Avg: 2390.00 MHz, 51.03 dBpVv/m

802.11n
MCS5
3 Meters
2427MHz
4
PASS Aoo Offsdt 11,508 VBW: 3 MHz
Peak Offset: 11.2dB
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Plot 7-490. Radiated Restricted Lower Band Edge Measurement Antenna WF8
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Mode:
Data Rate:

802.11n

MCS2

Distance of Measurements:

Operating Frequency:

Channel:

Field Strength (dBuV/m)

3 Meters

2432MHz

5

Average Trace RBW: 1 MHz .
PASS A2 0. 12.00p VBW: 3 MHZ Peak: 2389.76 MHz, 62.22 dBuV/m

Peak Offset: 12.8d8 SWT: 1.01ms

Avg: 2390.00 MHz, 47.59 dBpV/m
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Plot 7-491. Radiated Restricted Lower Band Edge Measurement Antenna WF8

Mode:
Data Rate:

802.11n

MCS3

Distance of Measurements:
Operating Frequency:

Channel:

Field Strength (dBuV/m)

3 Meters

2432MHz

5

PASS

Peak T Vce

- RBW:1MHz  peak: 2386.40 MHz, 67.98 dBV/m
Pagic et 15448 SWT: 1.01ms Avg: 2389.88 MHz, 49.96 dBuV/m
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Plot 7-492. Radiated Restricted Lower Band Edge Measurement Antenna WF8
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Mode:
Data Rate:

802.11n

MCS5

Distance of Measurements:
Operating Frequency:

140 -

120 ~

100 A

80 A

60 1

40 A

3 Meters

2432MHz

5

Average Tr
PASS o< 11508 VBW: 3 MHz

Peak Offset: 11.2dB_SWT: 1.01ms

RBW:1MHz  pegk: 2390.00 MHz, 68.91 dBuV/m

Avg: 2389.76 MHz, 51.14 dBuV/m
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Plot 7-493. Radiated Restricted Lower Band Edge Measurement Antenna WF8
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Mode:

Data Rate:

802.11n

MCS2

Distance of Measurements:
Operating Frequency:

Channel:

Field Strength (dBuV/m)

3 Meters

2437MHz

6 (low)

Average Trace RBW: 1 MHz :
PASS 54 dast 1yom vow: 3 Mz Peak: 2387.60 MHz, 60.00 dBpv/m

Peak Offset: 12.8d8 SWT: 1.01ms

Avg: 2389.88 MHz, 46.82 dBuV/m
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Plot 7-494. Radiated Restricted Lower Band Edge Measurement Antenna WF8
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Mode:
Data Rate:

802.11n

MCS3

Distance of Measurements:
Operating Frequency:

Channel:

3 Meters

2437MHz

6 (low)

VBW: 3 MHz

PASS peak Jrace” RBW: 1 MHz  peak: 2386.88 MHz, 61.22 dBuV/m

Avg. O

Pagk Offet: 17.8d8 SWT: 1.01ms _Avg: 2389.76 MHz, 46.87 dBuV/m
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Plot 7-495. Radiated Restricted Lower Band Edge Measurement Antenna WF8

Mode:
Data Rate:

802.11n

MCS5

Distance of Measurements:
Operating Frequency:

Channel:

140

Field Strength (dBuV/m)

120+

100 +

3 Meters

2437MHz

6 (low)

PASS

puerage Trace RBW: 1 MHz  pegk: 2390.00 MHz, 67.62 dBuV/m

Ve Offcct: 11,508 VBW: 3 MHz

Peak Offset: 112d8_SWT: 1.01ms Avg: 2389.40 MHz, 48.68 dBuV/m
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Plot 7-496. Radiated Restricted Lower Band Edge Measurement Antenna WF8

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
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Mode: 802.11n
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6 (high)
W Z  Peak: 2484.65 MHz, 68.42 dBLV/m
k . r
PASS AVS, T 11,608 SEVVT"; %_oﬂﬁs Avg: 2483.50 MHz, 50.49 dBuV/m
' 140~
2
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K
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Plot 7-497. Radiated Restricted Upper Band Edge Measurement Antenna WF8
Mode: 802.11n
Data Rate: MCS3
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6 (high)
W: Z  Peak: 2486.61 MHz, 69.95 dBuV/m
P k . r
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Plot 7-498. Radiated Restricted Upper Band Edge Measurement Antenna WF8

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
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Mode:
Data Rate:

802.11n

MCS5

Distance of Measurements:

Operating Frequency:
Channel:

3 Meters

2437MHz

6 (high)

PASS

RBW: 1 MHz  peak: 2483.61 MHz, 69.23 dBuV/m

nve Offiat: 11.008 VBW: 3 MHz

Peak Offset: 11.6d8 SWT: 1.01ms AvQ: 2484.42 MHz, 48.91 dBpV/m
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Plot 7-499. Radiated Restricted Upper Band Edge Measurement Antenna WF8
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Plot 7-500. Radiated Restricted Upper Band Edge Measurement Antenna WF8
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Plot 7-501. Radiated Restricted Upper Band Edge Measurement Antenna WF8
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Plot 7-502. Radiated Restricted Upper Band Edge Measurement Antenna WF8
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Plot 7-503. Radiated Restricted Upper Band Edge Measurement Antenna WF8
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Plot 7-504. Radiated Restricted Upper Band Edge Measurement Antenna WF8
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Plot 7-505. Radiated Restricted Upper Band Edge Measurement Antenna WF8
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Plot 7-506. Radiated Restricted Upper Band Edge Measurement Antenna WF8
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